
MISSOURI PUBLIC SERVICE COMMISSION

CASE NO. WR-2000-281
CASE NO. SR-2000-282

Exhibit No . :
Issue :

	

Plant Additions
Witness :

	

J. S. Young
Type of Exhibit:

	

Direct
Sponsoring Party :

	

MAWC
Case No. :

	

WR-2000-281/SR-2000-282

Direct Testimony of
JOHN S. YOUNG

on Behalf of
MISSOURI-AMERICANWATER COMPANY (MAWC)

NOVEMBER 19, 1999

FILED
NOV 1 9 1999

m1aso1jrl Public
service

	

Omm SBIOi,



DIRECT TESTIMONY OF

JOHN S. YOUNG

TABLE OF CONTENTS

I .

	

ST. JOSEPH 2000 PROJECT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Page 5

II .

III .

IV .

V.

VI . JOPLIN SOURCE OF SUPPLY IMPROVEMENTS . . . . . . . . . . . . . . . . . . Page 42

PLATTE COUNTY WATER TREATMENT PLANT . . . . . . . . . . . . . . . . . Page 16
[...]
When system deficiencies are identified, the CPS provides a preliminary

evaluation of alternatives which will adequately address the need .

Additionally, during the early stages of design of a project, the CPS project

scope is further developed when a formal project Design Concept is prepared .

Additional detailed evaluation and review ofalternatives is performed at this

stage of design . This additional review process defines the final design

solution for subsequent implementation .

ST. JOSEPH 2000 PROJECT12

13

14 10.

15

16

17

la

19 11. Q.

	

HAVE THE DETAILS OF THESE DEFICIENCIES BEEN PREVIOUSLY

20 DESCRIBED?

21

	

A.

	

Yes . The capacity, reliability, process control and safety deficiencies were

22

	

presented in the direct testimony of John S. Young, Jr . before the Missouri

23

	

Public Service Commission in its casesWA-97-46/WF-97-241

WHAT SPECIFIC DEFICIENCIES WERE IDENTIFIED FOR THE ST.

JOSEPH PRODUCTION FACILITIES DURING THE COMPREHENSIVE

PLANNING STUDYPROCESS?

A.

	

Capacity, reliability, process control, and safety deficiencies were identified.

24 12. Q.

	

PLEASE DESCRIBETHE PROPOSED ST. JOSEPH 2000 PROJECT.

25

	

A,

	

This title "St . Joseph 2000 Project" has been given to the project that includes

Pg. 5 MAWC - JSY.dir



1

	

construction of alluvial wells adjacent to the Missouri River, dual raw water

2

	

transmission pipelines, ground water treatment facilities at a remote upland

3

	

site, and dual finished water transmission pipelines to connect with the

4

	

existing distribution system . This project scope was selected as the most

5

	

cost-effective, feasible project to reliably supply the St. Joseph service area.

6 13. Q.

	

PLEASE DESCRIBE THEPROPOSED SOURCE OF SUPPLY.

A.

	

The proposed source of supply is ground water obtained from Missouri River

s

	

alluvial sediments . The proposed well field is located north ofthe Missouri

9

	

River in Andrew County . Wells withdrawing from the alluvial aquifer will

10

	

be recharged from induced infiltration from the river, providing a high

I I

	

capacity ground water source of supply.

12

13

	

The natural filtration provided by the stream bed and the alluvial sediments

14

	

will minimize the potential for transmission of surface water microbiologic

15

	

contaminants from the river to the wellhead . An exception is viruses which

16

	

have the potential to travel substantial distances and remain viable .

1 7

	

Disinfection for viruses is discussed in a subsequent question concerning the

1s

	

ground water treatment process .

19

20

	

Testing has shown the quality ofthe ambient ground water quality to be high

21

	

in hardness (500 to 600 mg/L), iron (greater than 10 mg/L), manganese (0.4

22

	

to 1 mg/L), and ammonia . A shift in quality is projected to occur after

23

	

pumping from the wells is begun and infiltration from the river is induced .

24

	

With the pumping rates needed to supply St. Joseph, the hardness levels are

25

	

expected to decline to within 10 to 20 percent above historical hardness levels

26

	

in the river. Iron and ammonia levels are also expected to gradually decline

Pg. 6 MAWC - JSY.dir



t

	

to steady state levels much lower than in the ambient ground water.

2

3 14. Q.

	

PLEASE DESCRIBE THE NUMBER, TYPES AND CAPACITY OF WELLS

4

	

THAT WERE SELECTED.

5

	

A.

	

Seven vertical wells, each rated at 2500 GPM (3 .6 MGD), are being

6

	

constructed. The well screens are 36" in diameter and 25'-30' in length . One

7

	

horizontal collector well rated at 12,510 GPM (18 MGD) is being

8

	

constructed . This well consists of seven laterals each 200 feet in length .

9

to 15 . Q.

	

PLEASE DESCRIBE HOW THE PROPOSED SOURCE OF SUPPLY WAS

11 LOCATED.

12

	

A.

	

As part of the comprehensive planning process in the aftermath of the 1993

13

	

flood, alternative sources of supply were evaluated . Hydrogeologists familiar

14

	

with alluvial settings similar to those found in St . Joseph recommended the

1 s

	

proposed site as the most promising location for a high capacity ground water

16

	

supply.

17

18

	

Atwo phase investigation was implemented to locate and quantify the ground

19

	

water resources in the area. Several possible sites in the river valley were

20

	

prioritized according to proximity to existing facilities and potential for

21

	

adequate capacity . Borings were then performed approximately one mile

22

	

south of the existing treatment plant site, but revealed inadequate aquifer

23

	

materials . Next, borings were conducted at the proposed well field site on the

24

	

protected side ofthe levee which confirmed desirable subsurface materials .

25

	

Water quality testing on water obtained from the bore holes showed high

26

	

hardness, iron, and manganese .

27

Pg. 7 MAWC - JSY.dir



1

2

3

4

5

6

7

8

9

to

11

Additional borings were performed on the River side of the levee to better

characterize the site . The site characterization was followed by an aquifer

pumping test . The pumping test was used to quantify aquifer characteristics

such as transmissivity and stream bed permeability . A follow-up

hydrogeologic investigation was undertaken to provide data to be used for

design and regulatory purposes .

The construction of well field facilities was also considered south of St.

Joseph. However, this area was eliminated from consideration due to

industrial and commercial activity that could contaminate the ground water,

and the difficulty and cost of integrating a production facility at this location

into the existing distribution system .

12 16. Q.

	

BRIEFLY DESCRIBE THE PROPOSED TREATMENT PLANT AND ITS

13 CAPACITY.

14

	

A.

	

The treatment plant will provide removal of iron and manganese,

15

	

disinfection, and corrosion control .

16

17

	

The proposed treatment plant capacity is 30 mgd. The system delivery

18

	

capacity is approximately 28.5 mgd or five percent less than treatment

19

	

capacity . This value closely matches the 27 .7 mgd demand projection for

20

	

2009. The 1 .5 mgd difference accounts for filter wash water and in-plant

21

	

usage .

22 17. Q.

	

PLEASE DESCRIBE THE TREATMENT PROCESS WHICH HAS BEEN

23

	

DESIGNED FORTHE PROPOSED PLANT.

24

	

A.

	

The treatment process includes oxidation ofdissolved iron and manganese,

Pg. 8 MAWC -JSY.dir



followed by solids contact clarification and dual media filtration. Chlorine

will be used for oxidation of the dissolved iron while manganese will be

removed through a combination of oxidation by potassium permanganate and

adsorption to filter media.

The ground water supply has the potential for viruses to be present and

disinfection criteria will be based on virus inactivation using a brief contact

time with free chlorine. Corrosion control will be provided by pH adjustment

using a combination of hydrated lime and caustic soda. Powdered activated

carbon will be provided to remove synthetic organic chemicals such as

pesticides which may be present in the ground water in the future.

Chloramination (chlorine/ammonia combination) ofthe filter effluent or plant

effluent will limit any increase in disinfection byproducts as the water travels

through the distribution system .

The American Water Works Service Company competitively bids chemical

supply contracts annually for a number of chemicals, including all chemicals

to be used at the plant under construction (except for salt and blanket

polymer) and the unit chemical cost ($/lb) used in the workpapers for pro

forma chemical adjustments shown on Schedule LJG-2.6, which is attached

to the direct testimony ofCompany witness Linda Gutowski, is based on the

chemical bid results for chemical contracts beginning in January, 2000.

The chemical dosages (16/MG) shown in the workpapers for pro forma

chemical adjustments shown on Schedule LJG-2.6 are based on the projected

water quality of the ground water supply and the results of pre-design pilot

testing . The chlorine dosage is based on the projected iron content and on the

Pg. 9 MAWC - JSY.dir



1

2

3

4

5

6

s

9

to

11

12

13

14

15 Ig.

16

17

1s

19

20

21

22

23

24

25

Q.

ammonia content ofthe ground water. The potassium permanganate dosage

is based on projected manganese concentrations in the ground water . The

blanket polymer and ferric chloride dosages are based on pilot testing results

to properly operate the solids contact clarifiers . The hydrated lime dosage

is based on projected pH adjustment requirements in pretreatment, while the

caustic soda dosage is estimated to make final adjustments to the pH of the

filtered water prior to distribution . The ammonia dosage is based on

stoichiometric relationship to free chlorine to properly form chloramines

prior to distribution. The salt requirement is for the ion exchange softening

of ejector supply water for ammonia feed and for dilution water necessary to

feed caustic soda.

	

The fluosilicic acid dosage is based on the difference

between natural fluoride concentration and the desired value of

approximately 1 .0 mg/L in the finished water .

WHY IS THIS PROCESS APPROPRIATE FOR THE GROUND WATER

SUPPLY?

A.

	

The elevated levels of iron and manganese in the raw water require a

clarification step to be provided prior to filtration . Providing effective

removal of the iron and, to a lesser extent, the manganese through the solids

contact clarifiers allows optimal performance ofthe filters as a polishing step .

The solids contact clarifiers offer the flexibility for use in a future lime

softening process, if required . Lime softening is not currently planned due

to the additional capital and operating costs, and the difficulty in disposing

ofthe resulting treatment residual solids .

Pg . 1 0 MAWC - JSY.dir



1 19.

	

DESCRIBE THERAWWATERTRANSMISSION MAINPROJECTWHICH

2

	

CONNECTSTHEPROPOSEDGROUNDWATERSOURCEOF SUPPLYTO

3

	

THE TREATMENT PLANT.

a

	

A.

	

Dual 36-inch pipelines will relay water from the well field to the proposed

5

	

water treatment plant . One pipeline consists of approximately 15,000 feet of

6

	

36-inch main in a route which begins in the Missouri River bottoms area

7

	

(well field), crosses Mace Creek parallels the Burlington Northern Railroad

a

	

right-of-way, crosses the railroad and Waterworks Road onto a private road

9

	

that becomes County Line Road, and then proceeds under an interstate

10

	

highway to the treatment plant .

11

12

	

The second pipeline consists of approximately 16,000 feet and begins on the

13

	

protected side ofthe levee at the well field, and crosses Mace Creek and the

14

	

Burlington Northern Railroad . After these crossings, the route proceeds

15

	

south adjacent to the Burlington Northern Railroad right of way, then east up

16

	

the Missouri River bluffs . The maximum grade through the bluffs along this

17

	

route is about 17%. The route follows a series of dirt roads through private

18

	

property to Interstate 229, crosses the interstate and proceeds through private

19

	

property until it reaches Amazonia Road where it continues east along

20

	

County Line Road to the plant site .

21 20.

22

23

24

25

26

Q. WHY ARE TWO INDEPENDENT PIPELINES PROPOSED FOR RAW

WATERTRANSMISSION?

A .

	

Two separate pipelines were selected in order to insure the reliable delivery

of raw water to the treatment plant in the event of a main break or routine

maintenance in either of the mains. The pipelines follow differing routes

since each ofthe routes is vulnerable to Missouri River flooding and/or soil

Pg. 1 1 MAWC - JSY.dir



1

	

slope failures . Repair of pipeline breaks could require more than one day

2

	

because much ofthe piping is difficult to access . The use of a single pipeline

3

	

has significant potential for an interruption of water service to St . Joseph .

a

	

The use of two raw water pipelines also allows the pipelines to be removed

5

	

from service and cleaned to maintain hydraulic capacity .

6 21. Q.

	

HOWWERE THE ANNUAL SEWER FEES ESTIMATED FORDISPOSAL

OF TREATMENT RESIDUALS ?

s

	

A.

	

The sewer fees are set by the City of St. Joseph . The three components to the

9

	

disposal cost are listed in the sewer fee calculation workpapers .

	

There is a

to

	

monthly service charge, but the major costs are related to the flow charge and

It

	

the excess solid charge . It is projected that the plant will discharge an

12

	

average of 201,600 gallons per day of treatment residuals to the sanitary

13

	

sewer with a Total Suspended Solids (TSS) concentration of 2,000 mg/L.

14

is

	

The treatment residuals result from the removal of precipitated iron and

16

	

manganese present in the ground water, and from the addition of chemicals

17

	

such as ferric chloride and polymer used to enhance the removal of iron and

is

	

manganese. Each solids contribution was estimated based on projected iron

19

	

and manganese concentrations in the ground water and projected chemical

20

	

requirements .

21

22

	

The blowdown from the solids contact clarifiers is the primary solids

23

	

contributor, and the suspended solids concentration of the waste stream is

24

	

based on the projected solids concentration of the clarifier blowdown . A

2s

	

value of 2,000 mg/L TSS was used in the estimate based on results of a pre-

26

	

design pilot study and operating experience at facilities where solids contact

Pg. 1 2 MAWC - JSY.dir



2 22.

3

4

s

6

s

9

to

11

12

13

14

Is

16

17

18

19

20

21

22

23

24

25

26

Q.

clarifiers are in operation.

WHAT ALTERNATIVES TO SEWER DISPOSAL WERE CONSIDERED?

A.

	

Two major alternatives to sewer disposal were considered . First, direct

discharge to the Missouri River was considered . However, current regulatory

policies of the Missouri Department of Natural Resources and the

Environmental Protection Agency would not allow an operating permit to be

issued for direct discharge of iron and manganese treatment residuals . For

example, typical NPDES permit requirements limit average discharge TSS

to values far below the projected 2,000 mg/L TSS concentration from the

treatment process . Other limits typically are placed on iron and manganese

concentrations . Direct discharge to the Missouri River is not a feasible

alternative .

Secondly, on-site dewatering of iron and manganese residuals was

considered. Land requirements were estimated and construction cost

estimates prepared for lagoons . The lagoons would require impermeable

liners to comply with Missouri Department of Natural Resource design

requirements . Filter backwash water would be treated and recycled to the

plant influent. Supernatant discharge from the lagoons would be returned to

the Missouri River . Operation of the lagoons would require annual removal

of partially dewatered iron and manganese solids and disposal in a landfill .

Additional costs with the lagoon/landfill alternative are for construction of

a septic system on the plant site, for sanitary waste, and a laboratory waste

holding tank since laboratory wastes could not be discharged to the septic

system .

Pg . 1 3 MAWC - JSY.dir



1

2

3

4

5

6

s

9

to

11

12

13 23.

14

15

16

v

18

19

20

21

22 24.

23

24

25

26

27

Q.

Q.

The projected revenue requirement was similar for both sewer disposal and

dewatering by lagoon with disposal of solids to a sanitary landfill . The

sanitary sewer alternative was selected since the Water Company would not

be responsible for dewatering of the residuals or for limitations on landfilling

of treatment residuals .

	

Iron and manganese residuals typically dewater

poorly in lagoons, and additional mechanical dewatering may have been

needed to adequately prepare the material for acceptance by a landfill. Long-